
Model G4179 (Mfd. Since 01/22) -33-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

580

581

581

581

516

515

504

522
518

520
518

503

525-3
501514

513

512
511

517

526

525-1

525-2V2

542

539

519

521

525-2V2

516

515

526

525-1

504

512
511

517 513514

507
525-3

508
506

532

520
518

508
506

541

519
576

540

556-2 523
524

543

531

545
544

534
550-1

550-2

550-3

519
535-3

535-2
535-1

530

515

516

526
504

525-1

525-2V2

511

512 525-3
507

514513

559-1
559-2

576
521

546

556-1
524

533

549

567
569

564

550-4

562

563

517

578

577

502

535

568

525V2

559

556

550

579

579

579

580

580

564-2 564-3

564-1

564-4

SECTION 9: G4179 PARTS

Power Feeder

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.



-34- Model G4179 (Mfd. Since 01/22)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
501 P4179501 GREASE FITTING M6-1 STRAIGHT 540 P4179540 SPACING COLLAR
502 P4179502 SPROCKET CASE 541 P4179541 CHAIN (36S)
503 P4179503 TORSION SPRING (A) 3.5 x 100 542 P4179542 CHAIN (22S)
504 P4179504 CASE COVER 543 P4179543 WORM GEAR
506 P4179506 GREASE FITTING M6-1 STRAIGHT 544 P4179544 WORM GEAR SHAFT
507 P4179507 CASE SPROCKET 545 P4179545 KEY 6 X 6 X 12
508 P4179508 TORSION SPRING (B) 3.5 X 100 546 P4179546 FLAT WASHER 12MM
511 P4179511 ROLLER BASE 549 P4179549 KNOB
512 P4179512 SPROCKET 550 P4179550 GEARBOX ASSEMBLY
513 P4179513 LOCK WASHER 5MM 550-1 P4179550-1 GASKET
514 P4179514 CAP SCREW M5-.8 X 16 550-2 P4179550-2 COVER
515 P4179515 LOCK WASHER 8MM 550-3 P4179550-3 OIL SEAL
516 P4179516 CAP SCREW M8-1.25 X 25 550-4 P4179550-4 CAP SCREW M6-1 X 16
517 P4179517 CHAIN-(22S) 556 P4179556 GEAR SET 20T, 40T
518 P4179518 TUBE 556-1 P4179556-1 GEAR 20T
519 P4179519 EXT RETAINING RING 24MM 556-2 P4179556-2 GEAR 40T
520 P4179520 SPROCKET SHAFT 559 P4179559 GEAR SET 26T, 34T
521 P4179521 EXT RETAINING RING 13MM 559-1 P4179559-1 GEAR 34T
522 P4179522 SPROCKET SHAFT 559-2 P4179559-2 GEAR 26T
523 P4179523 FLAT WASHER 12MM 562 P4179562 OIL CAP
524 P4179524 HEX NUT M12-1.75 563 P4179563 O-RING 15.8 X 2.4 P16
525V2 P4179525V2 SPINDLE ASSY-INT. THREADS V2.07.14 564 P4179564 MOTOR 1/2HP 110V
525-1 P4179525-1 GREASE FITTING M6-1 STRAIGHT 564-1 P4179564-1 FAN
525-2V2 P4179525-2V2 ROLLER SPINDLE V2.06.14 564-2 P4179564-2 FAN COVER
525-3 P4179525-3 FLAT WASHER 12MM 564-3 P4179564-3 R. CAPACITOR 25MFD  250VAC
526 P4179526 ROLLER 564-4 P4179564-4 S. CAPACITOR 200MFD 125VAC
530 P4179530 HOUSING 567 P4179567 COMPLETE SWITCH ASSEMBLY
531 P4179531 BUSHING 568 P4179568 SPACER W/SEAL
532 P4179532 SET SCREW M6-1 X 10 569 P4179569 COMPLETE SWITCH BOX ASSEMBLY
533 P4179533 GEAR COVER 576 P4179576 SPROCKET
534 P4179534 BALL BEARING 6203ZZ 577 P4179577 LOCK WASHER 6MM
535 P4179535 SWIVEL CONE ASSEMBLY 578 P4179578 HEX BOLT M6-1 X 30
535-1 P4179535-1 CONE 579 P4179579 HEX BOLT M12-1.75 X 50
535-2 P4179535-2 LOCK WASHER 8MM 580 P4179580 SPACER
535-3 P4179535-3 CAP SCREW M8-1.25 X 25 581 P4179581 EXT RETAINING RING 17MM
539 P4179539 SPROCKET

Power Feed Parts List



Model G4179 (Mfd. Since 01/22) -35-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
656V2 P4179656V2 ELEVATING BRACKET ASSEMBLY 673V2 P4179673V2 BASE ASSEMBLY
656-1 P4179656-1 ELEVATING BRACKET 673-1 P4179673-1 COLUMN BASE
656-2 P4179656-2 STUD M12-1.75 X 70 673-2 P4179673-2 STUD M12-1.75 X 70
656-3 P4179656-3 FLAT WASHER 1/2 673-3 P4179673-3 FLAT WASHER 1/2
656-4 P4179656-4 HANDLE 673-4 P4179673-4 LEVER
657 P4179657 ELEVATION LEAD SCREW 678V2 P4179678V2 VERTICAL COLUMN ASSEMBLY V2.01.22
658 P4179658 HORIZONTAL LEAD SCREW 678V2-1 P4179678V2-1 COLUMN
659V2 P4179659V2 COLUMN CAP V2.01.22 678V2-2 P4179678V2-2 KEY 350MML X 8T
660 P4179660 SET SCREW M8-1.25 X 12 678V2-3 P4179678V2-3 CAP SCREW M5-.8 X 10
662 P4179661 OVER ARM CONE ASSEMBLY 682V2 P4179682V2 OVER ARM ASSEMBLY V2.01.22
662-1 P4179662-1 OVER ARM CONE 682V2-1 P4179682V2-1 OVER ARM
662-2 P4179662-2 LOCK STUD 682V2-2 P4179682V2-2 KEY 564MML X 8T
662-3 P4179662-3 T-HANDLE 682V2-3 P4179682V2-3 CAP SCREW M5-.8 X 10
662-4 P4179662-4 ROLL PIN 6 X 22 683 P4179683 ROLL PIN 6 x 36
662-5 P4179662-5 FLAT WASHER 1/2 685 P4179685 CRANK ARM
662-6 P4179662-6 CAP SCREW M12-1.75 X 50 686 P4179686 HEX BOLT M12-1.75 X 70
663 P4179663 SWIVEL CONE ASSEMBLY 687 P4179687 LOCK WASHER 12MM
663-1 P4179663-1 SWIVEL CONE 688 P4179688 HEX BOLT M12-1.75 X 50
663-2 P4179663-2 LOCK STUD 689 P4179689 ANCHOR FINNED M8-1.25
663-3 P4179663-3 T-HANDLE 690 P4179690 CAP SCREW M8-1.25 X 20
663-4 P4179663-4 ROLL PIN 6 X 22 691 P4179691 ANCHOR FINNED M8-1.25
664 P4179664 HANDLE

Stand

656-4

656-3

664

685

656-1

673-4 673-3

686

688

687
673-1

658

656-4

656-3

662-5

662-6

662-3

662-4

662-2

663-2
663-1

663-3

663-4
662-1

687
686

687

686

687

683
657

673V2

656V2

662

663

682V2-3

682V2
682V2-1

682V2-2

690

689

691

659V2

659V2

678V2-3
678V2-1

678V2-2

678V2690

685

664



-36- Model G4179 (Mfd. Since 01/22)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

• Do not expose to rain or use in 
damp locations.

• AVERTISSEMENT!: Ne pas 
exposer à la pluie et ne pas 
utiliser dans les emplacements 
humides.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

Every 1000 Hours
80-90W Gear Oil

Every 200 Hours
NLGI 2 Grease

Motor: 1/2 HP, 220V, 1-Ph, 60 Hz, 2.9A
Feed Speeds: 9.5, 15, 25, 38 FPM
Roller Width: 2''
Min. Workpiece Length: 6''
Max. Roller Height: 7''
Vertical Movement: 9''
Horizontal Movement: 16''
Weight: 104 Lbs.

Mfd. for Grizzly in Taiwan

Date

S/N

MODEL G4179 
1/2 HP POWER FEEDER

Specifications

WARNING
To reduce the risk of serious injury when using 
this machine:
 1. Read and understand owner’s manual 

before operating. 
 2. Always wear eye protection.
 3. Only plug power cord into a grounded 

outlet.
 4. Keep hands away from rotating wheels or 

other moving parts that could
  cause entanglement.
 5. Keep guards in place at all times.
 6. Do not wear loose clothing, gloves, jewelry, 

or other items that can get entangled. Tie 
back long hair and roll up sleeves.

 7. Disconnect power before servicing or 
adjusting.

 8. Do not operate under influence of drugs, 
alcohol, or when tired.

 9. Properly install and adjust machine before 
starting.

 10. Adjust wheel height for each workpiece 
thickness to reduce risk of kickback.

 11. Do not use with workpieces shorter 
  than specified minimum length.

701 702

703

704

705

706707

708

Labels & Cosmetics

REF PART # DESCRIPTION REF PART # DESCRIPTION
701 P4179701 LUBRICATION NOTICE 705 P4179705 TOUCH-UP PAINT, GRIZZLY GREEN
702 P4179702 DISCONNECT 110V LABEL 706 P4179706 COMBO WARNING LABEL
703 P4179703 GRIZZLY NAMEPLATE 707 P4179707 DAMPNESS WARNING LABEL
704 P4179704 ELECTRICITY LABEL 708 P4179708 MACHINE ID LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.


